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Table 1 The chemical composition
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Table 2 The mechanical properties and hardness
of the test material
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Fig.1 Welding thermal simulation test results
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Table 3  Pulse MAG welding parameters and
mechanical test results of the welded joints
(all ruptured at base metal)
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mumber A NV S(emes') s /MPe SMPa (%)
5 95 2.8 6.5 4.7 450 360 M4
10 151 24.2 6.5 5 480 350 n
i 1% 3.8 6.5 10 4835 353 b
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Fig.2 Hardness distribution over joint No.5
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Fig.3 Microstructure of the coarse grained zone
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Fig. 4 [lustration of notch position
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Table 4 Charpy-V impact test results of the HAZ
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